DID YOU

CartPros

directs you to the

K N O w-, numbers from this manual. Enter the par‘t nut
&  oursearc

h box and it will find the part you are Inklngl'lar

g e o GETSTARTED _ o hitns:/CartPros.com/f.ht

= 604574
[E'Z‘Em
L

n Company

CUSHMAN

extron Company

SERVICE PARTS MANUAL

ELECTRIC POWERED UTILITY VEHICLE

ISSUE DATE: APRIL 2006

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https:/CartPros.com/f.html

Z%CARTPROS



CartPros directs you to the right part using the part
I;(IH%’ W-', numbers from this manual. Enter the part number into GET STARTED ﬁ, httpSZ/CaﬁPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

SERVICE PARTS MANUAL

ELECTRIC
UTILITY VEHICLES

MPT" 800

INDUSTRIAL™ 800
COMMANDER™ 800
JACOBSEN HAULER® 280

STARTING MODEL YEAR 2006+

E-Z-GO Division of TEXTRON, Inc. reserves the right to make design changes without obligation to make these changes on units previously sold and the infor-
mation contained in this manual is subject to change without notice.

E-Z-GO Division of TEXTRON, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.0O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual '-:gaac ARTPROS



DID YOU CartPros directs you to the right part using the part

K N 0 W') numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPros_Com/f_htm|

# oursearch box and it will find the part you are looking for. HERE

NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75(1 F (-6071 C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page i Service Parts Manual FLACARTPROS
)



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED —_— httpS:/CartPrOS.Com/f.html
# oursearch box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ..ottt e ettt e ettt e v
ILLUSTRATED PARTS BREAKDOWN . . . . oottt ettt e e ettt e et e e e vii
ACCELERATOR . . oottt ettt e et et e e e A-1
BATTERY CHARGER, ONBOARD . . ...ttt ettt et e e e e e e B-1
BATTERY CHARGER, PORTABLE . . ...ttt ettt e ettt et e B-9
BATTERY CHARGER, LESTER . . . . ottt ittt e ettt e e e e e B-11
BOD Y . e C-1
BRAKE S . ...ttt D-1
BRAKES - FRONT DISC . . . o o ettt ettt et e e e e e e e e e e e e e e E-1
A . .ot i F-1
DIRECTION SELECTOR.. . . . .\t ettt ettt ettt e e e e e e et e e e e G-1
ELECTRIC MOTOR.. . . o oottt ettt et e ettt e e e e et e e e H-1
ELECTRICAL SYSTEM.. . . ittt ettt et e et et e e e e e e e J-1
ELECTRONIC SPEED CONTROL . . ..ttt tt ittt et e et e e e et e et e K-1
FRONT SUSPENSION/STEERING. . . . .ottt ettt et e et e et e e e e L-1
REAR AXLE . . i M-1
REAR SUSPENSION . ..ottt ettt e e et e et e e e e e N-1
SEATING . . ettt ettt e e P-1
TRUCK BED, MANUAL LIFT . . oottt it e e e e e e e e e e e e e Q-1
TRUCK BED, ELECTRIC LIFT . ..ttt ittt ettt e e e e e e e e e Q-7
WEATHER PROTECTION ...ttt et et et e e e e e e e e e e R-1
WHEELS AND TIRES . . . ..ottt ettt ettt ettt e e e e e e e e S-1
SPECIALTY PRODUCTS . . .ottt ettt et e et et e e e e e e APPENDIX A-1
OPTIONS/ACCESSORIES . . . ..ttt tt ettt e et e et e et e e e APPENDIX B-1

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https:/CartPros.com/f.html

TABLE OF CONTENTS

Notes:

Page iv Service Parts Manual -'::3~ c ARTPRO S
0Y0



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https;/CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
®* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
® Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
® Contains a listing of specialty products and options/accessories

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Service Parts Manual -%360 ARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—3 https:/CartPros.com/f.html

HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

® Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

® Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

® From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
® Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

® Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying
description for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual -;3 c ARTPR OS
0Y0



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https;/CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual -%360 ARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

ACCELERATOR

1 - Includes ltems 2 - 37

To Harness
from

Direction
Selector

Ref Acl 3-1

Page A-1 Service Parts Manual

ZACARTPROS



DID YOU

CartPros directs you to the right part using the part

GETSTARTED _y,_  https:/CartPros.com/f.html

KNOW?? o o ind the partyou srelooking or.  HERE
ACCELERATOR

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 73333-G09 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 37) c.ceicuieiiiiieeieeeieeiee e 1
2 70116-G02 ACCELERATOR PEDAL BRACKET ......oiiiiiieiieesiie e 1
3 01051-GO01 SCREW, #8 - 10 X 1/2" LG eeiteeeieeseiieieesieesee et eeeeseee e eeesneeenneesneeens 4
4 25853-G01 PEDAL BOX AND COVER .....cooui ittt 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) ......ooveieiieriieeeceeee 4
6 25861-G01 MICRO SWITCH ...ttt 1
7 01050-GO01 SCREW, #4 - 14 X 5/8" LG ..eeiveeiieeseieeiieseesie et eeseeeneee e sneeenaeesneeens 2
8
9 25854-G01 INDUCTIVE THROTTLE SENSOR ...ttt 1
10 00983-G01 SELF THREADING NUT, 3/168" ..ot 2
11 602484 PLUNGER. ... ..ottt e e e e e s e e e e e e e e e e e s nnnnnnneees 1
12
13
14 17677-G1 SPRING RETAINER, 1/2" ... ettt 1
15 17979-G1 2105 o 1N 1
16 73046-G01 COMPRESSION SPRING .....ccueeiiiiiiieie e sieeie et see e sneeeas 1
17 17677-G2 SPRING RETAINER, 3/8"..... oottt 1
18 73332-G01 ACCELERATOR ROD ...ttt 1
19 00532-G4 N[O I T 2 S 1
20 10385-G4 CLEVIS YOKE (ADJUSTABLE).......coiiiitieiiee et 1
21 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG ..ecieieiiieieeiieeie et 1
22 17838-G1 NYLON BUSHING ...ttt 3
23 17255-G1 TEFLON WASHER, 5/16" ...ttt e e e ee e e e e 1
24 10387-G3 COTTER PIN, 3/32" X B/4" LG ..eeeiiteeiiieeiie ettt 1
25
26 74432-G01 PEDAL PIVOT PIN ...ttt s 1
27 12064-G6 PUSH NUT, 5/16" ...oeeeeiieieee ettt et e e e e e e e er e e e e e e e e e e e e s nnnneneeeeeees 1
28
29 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) .....coiiiiiiieieeiee e 1
30 17313-G1 LOOM FLEX, 3/8" X 8" LG (BULK) .....ccceieiereieesiieeiee e 1

Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ, https:/CartPrOS_Com/f_html
# oursearch box and it will find the part you are looking for. HERE

| ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 17618-G1 WIRE TIE .o s 2
32
33 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 34 - 37)............. 1
34 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 35 - 36)........... 1
35 15766-G1 OVAL RIVET, 3/16" X 7/16" LG ..o 6
36 27512-G01 ACCELERATOR PEDAL PAD. ..ot 1
37 * ACCELERATOR PEDAL.......ccooiiiiiiiii s 1
38
39 00715-G2 BOLT, 5/16 - 18 X 4/5" LG ....ocveiiiieeccecescre i 4

Page A-3

Service Parts Manual '_:gaac ARTPROS




DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPros.com/f.htmI
& oursearch box and it will find the part you are looking for. HERE

ACCELERATOR

Service Parts Manual ‘;03,0 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED

—3 https:/CartPros.com/f.html

BATTERY CHARGER, ON BOARD

Transformer

54

—— AMMETER INSTALLATION

£$
) ) 55
51

48
50

WHT from DC Cord

1
B
Heat Sink

(o]
[o0)
)
2]
£
ko
‘»
(0]
E O
2
Ref Bco 3-1
Page B-1 Service Parts Manual

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

—3 https:/CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

BATTERY CHARGER, ON BOARD

35

To Diode
32 - Includes Items 33 - 37

TRANSFORMER INSTALLATION

—_
o
= S>> T
=225
8 L =T \NQQE
© =® x—n:,_m
O oo9Q Oco
oo Zoz=
2 c5 ocO
ca oo
= Q.
£ o

——
$

j 0
Transformer
24

18
S

Ref Bco 3-2

Service Parts Manual .;oa‘oc ARTPROS




DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

BATTERY CHARGER, ON BOARD

—3 https:/CartPros.com/f.html

Pin 1 - Wire 76 to Input Board "COM"

Pin 2 - Tab Adapter 82, RED wire from Control Board
Pin 3 - Wire 77 to Input Board "WHT"

Pin 4 - Wire 78 to Heat Sink Clip

Pin 5 - Wire 79 to DC Cord RED Wire

RED from Control Board

RELAY INSTALLATION

AC Cord

BRN from Control Board

ORN from Control Board

WHT from AC Cord

WHT 77 from Relay Pin 3
BLK from AC Cord

BLK 76 from Relay Pin 1

BLK from Transformer

= B| K from

Qmsfermer
GRN to

POWER INPUT BOARD
INSTALLATION

Port

Ref Bco 3-3

Front of
Charger

GROUNDING
DETAIL

Page B-3

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

BATTERY CHARGER, ON BOARD

BATTERY CHARGER INSTALLATION

Front of Vehicle

— CHARGER RECEPTACLE COVER —

Ref Bco 3-4

Service Parts Manual .;oa‘oc ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ- htt s;/CartPros_com/f_htmI
K N 0 W? our search box and it will find the part you are looking for. HERE p

| BATTERY CHARGER, ON BOARD

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 28115-G06 | POWERWISE™ CHARGER (ON BOARD) (INCLUDES ITEMS 3 - 83)............. 1
2
3 * CHASSIS ...t e et ee e e ee e ee s s eeesreenees 1
4 00513-G6 SCREW, #8 - 18 X 1 3/4" LGi..veoeeeeeeeeeeeeeeeeeeeeeeeeeee e see e 2
5 00559-G4 WASHER, #8 ... seeeeeeeeeee e ee e ee e ee e ee e ee e esees s ee s 2
6 11572-G3 EXPANSION NUT ......ooeeeeeeeeieeeeeeeeseeee e eeeeseeeeeeesess s eeeeeeeeseeeesne. 2
7 28104-G01 HEAT SINK .o ee e ee s s seeeeesee 1
8 00138-G3 SCREW, #6 - 32 X 3/8" LG .....ovveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e e e 2
9 00559-G3 WASHER, #6 .......ooveoeeeeeeeee e seseeeeee e seeeee e eseeee e se s ees s eeee s 2
10
11 00525-G5 NUT, #6 = B2 .eoeeeeeeeeeeeeeeseee e eeeeeseese e seeeeeeeseseeesesee e eeeeeseeseee e ee e seeeeeseee 2
12 18488-G1 5)10] 0] =SOSR 2
13
14
15
16 | 28110-GoO1 ELECTRICAL CLIP ..o sne 1
17
18 * COVER ..ottt ee e ee e eeeseeeees s 1
19
20 | 00614-G4 SCREW, #8 - 18 X 1/2" LG -eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesee e 6
21 28136-G01 LABEL (VENTILATION) .......veoveeeeeeeeeeee e seeeeeees s eeseseeeesne. 1
22 | 28136-G02 LABEL (CORD CONDITION)......cvvoteeeeeeeeseeeseeeseeeeeeeseesseeseesseeeeseeeeeesne. 1
23
24 | 26979-GO1 CAPACITOR BRACKET -.....oooveeeeeeeeeee e e e seee s e ee s 1
25 | 28109-GO1 (727X o] 1 (0= TN oSSR 1
26 | 00969-GO1 SCREW, #8 - 32 X 3/8" LG ...eoveeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeseeeseeesese s 3
27 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LG evverveeveeeeeeeereeeeeeeeeseeseeese s seseseseseseesseessesseess s 3
28 11027-G2 LOCK NUT, /4 = 20.....eeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeee e eeeeene. 3
29 19388-G5 AC CORD ..ot ee e ee et e e er e 1
30 13557-G2 STRAIN RELIEF (AC) eeeeeeeeeeseeeseeeeeeeeeeeeeeeseeeeeesseessessese s seeenenes 1

Page B-5 Service Parts Manual FLCARTPROS
0¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::“D—)- https:/CartPros.com/f.ntml

BATTERY CHARGER, ON BOARD

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 13557-G3 STRAIN RELIEF (DC)..eoveeeeeeeeeeeeeeeeeeeeee e eeeeeee e 1
32 | 73344-Go6 DC CORD ASSEMBLY (INCLUDES ITEMS 33 - 37) ..o, 1
33 | 28107-GO1 DC CORD ...ttt ee e s 1
34 11343-G3 RING TERMINAL, 3/16" ... 2
35 11343-G1 RING TERMINAL, 5/16" ... eeeesesee e 2
36 17064-G2 FEMALE TERMINAL ... esee s 2
37 | 22476-G1 HEAT SHRINK TUBING ......oeereeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseessees s eee s AR
38
39
40 | 22009-G1 ISOLATION MOUNT ......coveoveeeeeeeeeseeee e seeeeeeeeeeeeeseeseseeese e seeeeesee 4
41 00559-G7 WASHER, 1/4" (STAINLESS STEEL) w..eovverveeeeeeeeeeeeseeseeeseeesee s s seeeneees 4
42 | 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) w.....eveeveeeeeeeeeeeeeeeseeeeeneee. 4
43 | 00532-G1 NUT, /4 = 20 ..o ee s se e se e eeeeee 4
44
45 | 28105-GO1 AMMETER ...t ee e eeeee e et s e s ee e s st eeee e eeeeseess 1
46 | 00372-G4 SCREW, #8 - 10 X 1/2" LG cvveeeeeeeeeeeeeeeeeeeeeeeeeeeesee e eee e 2
47 | 00559-G4 WASHER, #8 ... eeeee e eeeeeeeee e e ee e ee e se e ees s e enesn 2
48 | 01003-GO1 BRASS WASHER, #10.......ceeeeeeeeeeeeeeeeeeeeeseeeeeeee e eeeeeseesseseseeene. 4
49 | 22589-G2 SHOULDER WASHER, #10 ....veoveeeeeeeeeeeeeeeeeeseeseesseeeseese s sesesesesesesseesenes 1
50 | 00771-G6 NYLON WASHER, B/8" ......oeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeseeseese e seeeeeeeseeeeseeeeeesne. 1
51 00528-G4 NUT, #10 = 832 (BRASS).....eeeeeeeeeeeeeeeeeeeeeeeeseeeeeeseeseesseese e eeeeeeseeeeeeenee. 3
52 | 28106-GO1 5O AMP FUSE ...t eeee e eee e eseees e seeeeeeeeeseeeeees s 1
53 | 00565-G5 LOCK WASHER, #10 ...eeeeeeeeeeeeeeeeeeeeeeeeeeeseseesseess e seeees s eeeeeeseseesseeeseessee. 4
54 | 00378-G4 SCREW, #10 = 24 X 1/2" LG ... veoeeeeeeeeeeeeeeeeeeeeeeee e eeee e 2
55 | 00526-G3 NUT, #10 = 24 oo ee e 2
56 | 28103-GO1 TRANSFORMER ......oeoeeeeeeeeeeseeeee e ee s eeeeseeeeeseeeseees e seees s 1
57 | 27877-Go1 SPACER SUPPORT .....coeeeeeeeeeeeeeeeeesee e e e seeeeeseeeseeseeees e se e seseeeees 4
58 17618-G1 WIRE TIE .o ee e ees s ee s s 3
59
60 | 00372-G3 SCREW, #8 - 32 X 3/8" LG co.eoveoeeeeeeeeeeseeeeeeeeeseeseeesseeeseessessesseesse e seeeseees 1

Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

| BATTERY CHARGER, ON BOARD

—>» https:/CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 25977-G32 16 GA WIRE (GREEN 4") ...ttt e e e 1
62 00565-G4 LOCK WASHER, #8 ... .oiieieiee ettt sttt 1
63 00526-G1 N [ I T 72 S 1
64
65 * LABEL (POWERWISE™) ...ttt 1
66 28667-G01 CONTROL BOARD.......eeiiie ettt st et e e 1
67 28126-G03 POWER INPUT BOARD........ciiiieiieesiee ettt seee st e et eee s s 1
68
69 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ...c.cceeiiiiieiie e 2
70 00532-G2 N L I 2 R 2
71
72 21971-G4 RELAY ettt et bbb bbbt 1
73 00138-G4 SCREW, #6 - 832 X 1/2" LGi...ueeiiii ettt sttt 2
74 14390-G9 LOCK NUT, #6 - 2. ieieeieeeiiieie e e st tee e e sttt e e e st e e s s e e s e nnsan e e e s snnneeeean 2
75
76 25977-G38 16 GA WIRE (BLACK 4") (from Relay 1 to Power Input Board "COM") ....... 1
77 25977-G37 16 GA WIRE (WHITE 5") (from Relay 3 to Power Input Board "WHT")........ 1
78 25978-G161 18 GA WIRE (BLUE 6") (from Relay 4 to Heat Sink clip).......cccccoeiirenennnnen. 1
79 25978-G162 18 GA WIRE (YELLOW 6") (from Relay 5 to DC Cord "RED")..................... 1
80 25978-G163 18 GA WIRE (BLACK 7") (from Transformer S2/S3 to

Control Module "BIAcCK") ......ceeeeiieiiiieiiee e 1
81 17902-G1 TAB ADAPTER (on Power Input Board "WHT" w/ 77 & AC Cord WHT) ...... 1
82 28305-G01 TERMINAL ADAPTER (on Relay 2 w/ Control Board RED).............cccc........ 1
83 27285-G01 TERMINAL ADAPTER (on Relay "COM" w/ 76 & AC Cord BLK)................. 1
84
85 71968-G01 SHIELD ASSEMBLY (INCLUDES ITEMS 86 - 88) .....c.ceeiieiiieiee e 1
86 71967-G01 ST || 5 USRS 1
87 22045-G01 CORD HOLDER ...ttt 1
88 10570-G01 TV = TR TOP 2
89 00106-G6 SCREW, #12 - 24 X B/4" LG .eeeieietee ettt 2

Page B-7

Service Parts Manual '_%360 ARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED ﬁ— https:/CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

BATTERY CHARGER, ON BOARD

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
90
91 11027-G2 LOCK NUT, 1/4 = 20 ..oiiiieeee ettt et 4
92
93 73173-G01 COVER PLATE ..o 1
94 14601-G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) ......cccoiiiiiiiiiee e 4

Service Parts Manual

24CARTPROS



CartPros directs you to the right part using the part
R[ﬁoouw\, numbers from this manual. Enter the part number into GET STARTED ﬁ httpSI/CartPros.C0m/f.htmI

our search box and it will find the part you are looking for. HERE

BATTERY CHARGER, PORTABLE

1 - Includes items 2 - 11

Page B-9 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ- htt s;/CartPros_com/f_htmI
K N 0 W? our search box and it will find the part you are looking for. HERE p

| BATTERY CHARGER, PORTABLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 602718 POWERWISE CHARGER ASSEMBLY (INCLUDES ITEMS 2 - 11)

2 603192 CASE ASSEMBLY ...ttt 1
3 603193 TRANSFORMER ASSEMBLY ... 1
4 603207 FUSE ASSEMBLY ... 1
5 603208 HEAT SINK ..o 1
6 603194 ELECTRONIC CONTROLLER ......ooiiiiiiieeeereeee e 1
7 603195 DC CORD ... e 1
8 603843 DC CORDSET, 12/2 & 16/1, 216" POWER WISE PLUG (OPTION-18)...... 1
9 603844 DC CORDSET, 12/2, 133” SB50 GRAY (OPTION —03).......ccccerieerrrenneene 1
10 603196 AC CORD ...ttt e e 1
11 603209 AMMETER, 30 AMP ..o 1
12 603210 CAPACITOR, B60V (AC) ....ooiiieiieieeesie e 1
13 603197 RELAY BOARD ...ttt 1

Page B-10 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https:/CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE P

BATTERY CHARGER, LESTER

Ref Bel 3-1

Page B-11 Service Parts Manual FLCARTPROS
)



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—>» https:/CartPros.com/f.html

BATTERY CHARGER, LESTER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION QTy.

28516-G01

BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE
CONNECTOR, CE APPROVED (OPTIONAL)

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOw~, numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

BODY

%

s N\ .,
Vo=
5 \§§ ‘

5 NG |
§ nj\\
Q

2
34
% 1
A /
5

Page C-1 Service Parts Manual FLCARTPROS
)



CartPros directs you to the right part using the part
RDNYOOUW‘, numbers from this manual. Enter the part number into GET STARTED ﬁ httpSZ/CartPrOS.00m/f.htmI

our search box and it will find the part you are looking for. HERE

BODY

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

KN°w~, numbers from this manual. Enter the part number into GET STARTED ﬁ» https:/CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

BODY

Page C-3 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

T S

HITCHES

Angle

Drop Angle

i /
Hitch 154
Drop Ball
Hitch
&3
155~ 3
156~
Drop Clevis
Hitch

Ref Bod 21-3

Service Parts Manual .;oa‘oc ARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

—>» https:/CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

|BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70662-G01 UPPER FLOORPAN ...ttt e e e e e e e e e e e aeeeeeas 1
2 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......ccciiiiiiiiiiiee e 9
3
4 70451-G01 LOWER FLOORPAN .....oottiiiiiiieeee ettt e et e e e e e e e e s s saae e e e e e e e e e e e e ennnnnnenneees 1
5 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ....coooiiiiiiieeeee e 7
6 70452-G01 ACCESS COVER ...t a e e e e e e 1
7
8 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9-12).....ccccccvvvrieneeen. 1
9 71153-G01 DEFLECTOR (PASSENGER SIDE) ...ccuviiiiiiiiiiiiicciieeeee e 1
10 71154-G01 DEFLECTOR (DRIVER SIDE)....ccciiiiiiiei ittt snaee e 1
11 00614-G5 SCREW, #8 - 18 X 5/8" LGi....ccce ettt 6
12 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) ....ovviieeeieeeeeeeee e 1
13 35964-G01 | LABEL (SAFETY) (TEXT) civovereeeseeeeeeseeseseseeresesseessesseesssessessseesesssessesesesssessessseenes 1
14 35962-G01 LABEL (SAFETY) (PICTOGRAPH). ...ttt 1
15 74443-G01 LABEL (ANTI-ROLLBACK) ..coitiiieei et e e ee e e e e e e e e e e e ennenenees 1
16
17 71413-GO1 SPLASH PANEL ...t e e e e e e e nanes 1
18 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG .coooeeeeeeeeeeeeeeeeeee e 1
19
20 71115-GO1 YA N T I 1 P 2
21 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) .....ooiiiiiiiiiiiie e eeeee e e e 10
22
23 71468-G** (010 11T S OSSSR 1
24 74813-G01 | NAMEPLATE (E-Z-GO) (OVAL)...eereeeereeeeeeeeeeeseeeeeeeeeeeeeeeeeseeesssseessesseeseeeseeenes 1
25 | 28907-GO1 | NAMEPLATE (JACOBSEN) (OVAL) .....veeeeeeeeeeeeeeeseeeeeeeeeeeeeeesee e eeeeeeeeene. 1
26 74952-G01 NAMEPLATE (CUSHMAN) (OVAL) ...t 1
27 71055-G01 RIVET, 3/16" X 1" LG ..ottt ettt e e e e e e e e e e e 9
28 71055-G01 RIVET, 3/16" X 1" LG ..ttt e e e e e nrae e e e e e e e e e e e e nnnnnnaneees 6
29 71338-G01 FENDER FLARE (DRIVER SIDE).......cccutiiiiiiiiiie ettt ssieee e sveee e 1
30 71338-G02 FENDER FLARE (PASSENGER SIDE) ...ttt 1

Page C-5 Service Parts Manual

24CARTPROS



DID YOU

CartPros directs you to the right part using the part

GETSTARTED _y,_  https:/CartPros.com/f.html

KNOW?? o o ind the partyou srelooking or.  HERE
BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31
32 27166-G04 FRONT SHIELD .....cctiiiie ettt ettt e st e e e sntae e e e s sntaeeaesannraeeasenns 1
33 70725-G02 FRONT SHIELD BRAGCE.........ie ittt e 2
34 01038-GO1 SCREW, 1/4 = 20 X 1/2" LG .eeiueeieeee ettt s 4
35 16469-G1 WASHER, 174" et e e e e e e e e ennres 2
36 01057-GO1 RIVET, KTR, 1/4" X 1" LG ..uttiiii ittt stee e e sattee e e e ssntaee e e s snreeeaasenns 2
37
38 74265-G02 BUMPER ...ttt sttt ettt e et e b e eae e et e eneeeaeeseeeneeeneeeaeenee e 1
39
40 00570-G2 WASHER, 5/168" ... e e e et e e e e e esnre e e e e enrees 2
41 75048-G04 ST AN O =8 TR LSS 2
42 75048-G01 SPACER, 172" . ettt et enee 2
43 00905-G8 LOCK WASHER, 5/18"...... ettt sttt st 4
44 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG .eeeeiiciieee ettt sttee e stee e et e e e s snranea e enes 4
45
46 71101-G02 COWL SUPPORT BRACKET ....cueiiiieieeiieeieeie ettt see e sneeseeenee 1
47 71102-G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LGi.coeoieeeiee et 3
48 71055-G01 RIVET, 3/16" X 1.0" LG .ot 1
49
50 75459-G01 GLOVE BOX DOORS (BOTH SIDES) .....cciiiiiiiesieeieeeeniee e esee e seeseeeaeas 1
51 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) ....cccueiiiieiiieiie et 1
52 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE) .....cccciiiieiiereeee e 1
53
54 600823 Y 2] I L S 2
55
56
57 74099-G01 LABEL, TILT WARNING PICTOGRAPH........cceo it 2
58
59 28915-G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE)......ccccceeiiiiiieiiereeeeecieene 1
60 28915-G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) .......cccccveviveieenireeene 1

Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

|BODY

—>» https:/CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61
62
63
64
65
66
67
68
69 * SERIAL NUMBER PLATE ..ot e 1
70 15058-G6 RIVET, BLACK (ALUMINUM) .....ooiiiiiiiiiiieee et 4
71 71502-GO1 ROCKER PANEL (DRIVER SIDE).....cciioiieiieieiieee e 1
72 71501-GO1 ROCKER PANEL (PASSENGER SIDE) ......cccoooiiiiiiieeeeeeeeee e 1
73
74 11098-G6 LOCK NUT, 5/16 = 18 ..ttt sttt 2
75 70441-GO1 SEAT FRAME ...t 1
76 00559-G8 WASHER, 5/18" ... e 2
77 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ...ceiiiie ettt e e 2
78 70200-G01 SCREW, 3/8 - 168 X 1/4" LG ...oeiiiieiee ettt 2
79 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ... 4
80 70046-G02 BATTERY RACK ... e 1
81
82 16705-G1 SCREW, 1/4 - 20 X 1" LG ..ot ittt sttt 4
83 23726-G4 SPACER. ... 4
84
85 14390-G4 LOCK NUT, 1/4 = 20 ..ottt et 4
86 28971-GO1 SILL PLATE TREAD (PASSENGER SIDE) ......coociiiiiiee e 1
87 28971-G02 SILL PLATE TREAD (DRIVER SIDE) ...ttt 1
88
89
90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) ......ccooioiiiiiiiiieeeeeee e 1

Page C-7 Service Parts Manual FLCARTPROS
0¥0



DID YOU

CartPros directs you to the right part using the part

GETSTARTED _y,_  https:/CartPros.com/f.html

KNOW?? o o ind the partyou srelooking or.  HERE
BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

91 71379-G21 SEAT WRAP PANEL ..ottt 1
92 70135-G01 PEDAL PIVOT COVER ... .ottt 1
93
94 10570-G10 RIVET, 5/32" X 9/168" LG ...eeiteeiiiierieese ettt 8
95 71609-GO1 SEAT HINGE PLATE ..ottt sttt st 2
96 10570-G11 RIVET, 3/16" X 3/4" LGi....eieeee ettt ettt e et e e e e snntae e e e s snreeeae s e 4
97 71259-G01 SIDE PANEL (DRIVER SIDE) ......eoiiiieiieeeesiie e se st 1
98 71259-G02 SIDE PANEL (PASSENGER SIDE) ......cooiiiiiieieeerieeie e 1
99 10570-G10 RIVET, 5/32" X 9/16" LG ...eei ittt sttt e 4
100 10570-G12 RIVET, 174" X 172" LGttt et e e et tee e e e e nntae e e e s snnsaeeeesenns 4
101
102
103 70244-G03 SPLASH PANEL ..ottt ettt ettt e e aree e e e s snaae e e s e nrae e e e e nnnnes 2
104 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..ceeeicieiee ettt ettt ee e e e s snrne e e 8
105
106
107
108
109 74892-G01 FENDER (DRIVER SIDE) ..ccoiiiie ittt r e e 1
110 | 74892-G02 FENDER (PASSENGER SIDE) .......coiiiiiiiiiierie et 1
111 74892-G03 FENDER WITH TAILLIGHT (DRIVER SIDE)......ccioiiiiiiieiie e 1
112 | 74892-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) .......oeiiiiiiieeeieeeeeeeee 1
113 00891-G2 IO 0] G N[O I I 1 8
114 | 00642-G7 WASHER, 1/4" ..o bbb e aeas 8
115 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ...oeeiie ettt ettt et e e e st e e e s snnnaeeaesenns 4
116 | 74890-G01 REAR PANEL ...ttt st et eee e enee e sae e e e e snee e 1
117 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..coeeee et 8
118
119 | 74891-G01 SEAT FILLER PANEL (DRIVER SIDE).......ctiiiiiiiiieie e 1
120 | 74891-G02 SEAT FILLER PANEL (PASSENGER SIDE).......ccoiiiiiieiieeeeree e 1

Service Parts Manual

24CARTPROS




DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

HERE

GETSTARTED _y,_  https:/CartPros.com/f.html

our search box and it will find the part you are looking for.

|BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
121 10570-G10 RIVET, 5/32" X 9/168" LG c.ceeeiiieie ettt 6
122
123 74755-G01 LABEL (E-SHIELD ™) ...t ee e e e e e e e e e e s e er e e e e e e e e e e e e nnnnes 1
124
125 74348-G02 HITCH RECEIVER ...ttt 1
126 00463-G4 BOLT, 7/16 = 14 X 1 1/2" LG woeeeeiieieee ettt 4
127 00922-G3 WASHER, 7/18" ...ttt e e e e e e e 4
128 00734-G1 LOCK NUT, 7/16 = 14 ..ottt e e e e e e e e e e e e e e e e e nnnnnenes 4
129 00198-G8 SCREW, 5/16 - 18 X 1" LG ...ttt e et e e e e e e e e 1
130 00559-G8 WASHER, 5/16" ...ttt e e e e e e e et e e e e aaaeeas 1
131 11098-G6 LOCK NUT, 5/16 = 18 ...ceieeeeiiettciieie ettt ettt e e e e e e e e e e e aaaaeaeaeees 1
132 74338-G02 L0 I S T o | 8 I SRR 1
133 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LGiurteeeeeeieee ettt eetanee e e e e e 1
134 19314-G1 COTTER PIN, 2 1/2" LG .. et a e 1
135
136 21317-G01 CLEVIS PIN, 5/8" X 3" LGi....uutitiiiiiiiieiie e e e e e s cesntieeee e ee e e e e e e e e s s ssnrnnteaereneaaaeeeaeean 1
137 21683-G1 COTTER PIN, 15/32" X 2 11/168" LGi....oeeeeeeeee ettt 1
138
139 74339-G02 ANGLE HITCH ..ottt e 1
140 21317-G01 CLEVIS PIN, 5/8" X 3" LGi....uutiiitiiiiiieiie e e e e e s cecntteeee e e e e e e e e e e s s ssnannaee e eeeaaaeeeaeean 1
141 21683-G1 COTTER PIN, 15/32" X 2 11/168" LGi. .ot 1
142 74351-G02 HEAVY DUTY HITCH ..ottt 1
143 31757-G1 HITCH BALL, 1 7/8" ...ttt e e e e e e 1
144 00566-G6 LOCK WASHER, B/4" ... oottt e e e e e e e ee e 1
145 00702-G11 NUT, B/4 = 1Bttt e e e e e e e e e et ae e e eeaaaeeeeeannnnnes 1
146 21317-G01 CLEVIS PIN, 5/8" X 3" LGi.uuuuiieieiii ittt s e e e ae s 1
147 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG.....cce et 1
148 74489-G02 DROP ANGLE HITCH....oeiiiiiiiiie ettt ee e e e e e 1
149 21317-G01 CLEVIS PIN, 5/8" X 2 11/16" LGicceeeiieeeeeeeeeeeteeeeee ettt 1
150 21683-G1 COTTER PIN, 15/32" X2 11/16" LGi.....ccoe e 1

Page C-9 Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https:/CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
BODY
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
151 74491-G02 DROP BALL HITCH ..ottt st e 1
152 21317-G01 CLEVIS PIN, 5/8" X 3" LGi.iiiicteeiieeiiiiiiee e ettt e e et e e e et e e e s ssvaee e s s snsaeeaeennnseeas 1
153 | 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ..eeieeeeeee et 1
154 | 31757-G1 HITCH BALL, 1 7/8" ...ttt s e 1
155 | 00566-G6 LOCK WASHER, B/4"..... .ottt sttt et 1
156 00702-G11 N[ I 7 R SR 1
157 | 74495-G02 DROP CLEVIS HITCH ..ottt 1
158 | 21317-GO1 CLEVIS PIN, 5/8" X 3" LGi. e ieeeieeitieeieiesieesie e seee st eee s nee e saeeseeeneesneenne e 1
159 | 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi..ceiueieteieieesieeeiee et 1
160 14443-G7 CLEVIS PIN, 172" X 2 1/2" LGi.ooeieeiieee ettt et e e e e a e e nrae e 1
161 19314-G1 COTTER PIN, 2 1/2" LGiuteeiteeceeeee et stee e sieeestee e e ete e sneeenseesaeesnaesnneesnneens 1
162
163
164
165
166 | 75109-G04 ASH TRAY KIT (INCLUDES ITEMS 167 = 170) ..ceiueiiieeeie e 1
167 27731-G01 ASH TRAY ittt e e st e e e s st e e e e s s bt ae e e e e arreeeeeeanraeeaenans 1
168 27736-G01 GASKET oottt e e e e e e e e ae e e e e e e e e e e b e e e e e e nnree e e e e nnnrees 1
169 75108-G02 [T Y O < N S 1
170 | 00100-G4 SCREW, #10 - 168 X 1/2" LG ..eeiteeiieeiee ettt e 4

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

BRAKES

I If item 6 does not have hole indicated, —\
order the following replacement parts: 9
item 2: 11737-G1
item 3: 15932-G2
item 6: 70265-G01

Part of Frame

Accelerator
Pedal

18 - Includes ltems 19, 20
22 - Includes ltems 23 - 26

Ref Brk 3-1

Page D-1 Service Parts Manual FLCARTPROS
) '



CartPros directs you to the right part using the part
RDNYOOUW\, numbers from this manual. Enter the part number into GET ::::‘TED ﬁ httpSZ/CartPros.00m/f.htmI

& oursearch box and it will find the part you are looking for.

BRAKES

53 - Includes ltems 54 - 80
56 - Includes ltems 57 - 59

‘ Brake Pedal (Vehicle With Brake Lights)

Ref Brk 3-2

Service Parts Manual .;oa‘oc ARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW\, numbers from this manual. Enter the part number into GET STARTED ﬁ» https:/CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

BRAKES

® [

o o

Al . — -

0w -

g . O

ST ON YT S

O W WODD

R I N N W =

EQEEEED

O E 0O O O=E

EEssxs

OO BN n o

DD DDODDT

o TCTTT OO S

Q 22223370

< O 0o oo OoCc

[ ccccccT

> T T TS
—

o AMTOANMD

° 0 W WWoDH D+
c
o
—
[

Ref Brk 3-3

Page D-3 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https:/CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
BRAKES
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)
(INCLUDES ITEMS 2 = 10)..ciiuiiitieeieesiee ettt sttt et s snee e e 1
2 70681-G01 TORSION SPRING..... oottt e e srree e e s s sreeeeesennreeeeesaans 2
3 70682-G01 g LY 2 I | 1
4 01071-GO1 PUSHNUT, 5/18" ...ttt ettt et e e e e neeenee s 1
5 * BRAKE PEDAL ..ottt ettt 1
6 70611-GO1 PARK BRAKE PEDAL ......ciitieiieeie ettt et 1
7 70274-GO01 BRAKE/PARK BRAKE PEDAL PAD KIT
(INCLUDES ITEMS 8 = 10) 1.utieiieesieeeieesieeenieeeieeseeeseeeeeeeseee e e eeeesneeenee s 1
8 * SERVICE BRAKE PAD ..ottt 1
9 * PARK BRAKE PEDAL PAD ....cocuiiiiieiee ittt 1
10 15766-G1 OVAL RIVET, 3/16" X 7/16" LGi...coeeiieieiie ettt eevveee e siveee e 9
11
12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL)......cccccveeereeirenne 1
13 70581-G01 FLANGED BUSHING ......oiiiiiii ettt 2
14 70676-G01 TORSION SPRING ....cooiiiiiiiee ettt e e eee e e e e enbee e e e e enreee e e ennees 1
15 00643-G1 WASHER, 3/8" ... ettt e e e e e e e e e s e a e eeaaeeeeean 1
16 11098-G5 0T N (U T T S 1
17
18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) ...ccceveiieeieeiieeeene 1
19 00963-G01 SPHERICAL NUT, 5/16 - 24 ...ttt e e e 1
20 11098-G9 LOCK NUT, B/16 = 24ttt st 1
21
22 70969-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-26) ..... 1
23 28082-G01 EQUALIZER BRACKET ......ccoiccceeittieeer et e e e e e e s e e e e e e e e e s e e e snnnnsneeeeeees 1
24 28083-G01 BRAKE COMPENSATOR BUMPER .......cooooiiiiiiiiiieee et 2
25 * BRAKE CABLE (DRIVER SIDE)......ccccieiitiiiiieenie et 1
26 * BRAKE CABLE (PASSENGER SIDE).......cccoceiiiiiireieesee e 1
27
28 01111-GO1 RETAINING RING, 13/32" (STAINLESS STEEL) .....ccceeiiiiiiiiiieeeee e 4
29

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

|BRAKES

—>» https:/CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 10386-G3 CLEVIS PIN, 5/16" X 13/16" LGi....cceiiiieeiereee e 3
31 10387-G3 COTTER PIN, 3/32" X B/4" LGi...cotiiieiieetee ettt 3
32 14443-G2 CLEVIS PIN, 5/16" X 5/8" LG 2
33
34 70601-GO1 KICK-OFF LINK ... .o 1
35 17838-G1 NYLON BUSHING.......cociiiiieiiieie ettt 2
36 20835-G1 TEFLON WASHER, 3/8" ... 2
37 00559-G8 WASHER, 5/18" ... e 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...ctiiiiieee et 2
39 70098-G01 KICK-OFF CAM PIVOT ...ttt st 1
40 10097-G6 FLANGED BEARING .......oooiiiiiiiieieee e 2
41 70587-G01 KICK-OFF CAM ... .o e 1
42 71215-GO1 SETSCREW, 1/4 - 20 X 1/2" LG ..co i 2
43 14134-G4 SPACER. ... ettt 1
44
45 70113-GO1 ADJUSTABLE BUMPER...... ..o 1
46 11027-G1 LOCK NUT, 5/16 = 18 ...ttt 1
47
48 70080-G02 CATCH BRACKET ...ttt 1
49 00414-G6 BOLT, 1/4 =20 X 3/4" LG ...ooieeeiee e 2
50 14390-G4 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....ccciiiiiiieeieeeeeee e 2
51
52
53 70690-G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80).....ccuiiiiieiieiiee et 1
54 * BRAKE PEDAL ... s 1
55 70611-GO1 PARK BRAKE PEDAL ... 1
56 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) ........ 1
57 * SERVICE BRAKE PAD ...t 1
58 * PARK BRAKE PAD ... 1

Page D-5 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https:/CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

59 15766-G1 OVAL RIVET, 3/16" X 7/16" LG ..cceieiieieiiee e 9
60
61 70258-G03 SERVICE BRAKE PEDAL PLATE ...t iieee e 1
62 70682-G01 PIVOT PIN <ttt ettt et e e e e e sneesneem e seeenne s 1
63 70681-G01 TORSION SPRING ... oottt st 2
64 01071-GO1 WY | L I SR 1
65 00737-G8 SCREW, #10 = 24 X 7/8" LG ..eeeoteeiieeeee e see et see et e 4
66 00739-G1 RUBBER NUT, #10 - 24 ...ttt 2
67 74535-G01 BRAKE PEDAL STANDOFF .......ooiiiiiiieeie e 2
68 27137-G01 CONICAL SPRING .....otiiieiiiiiiie et et ste e eaae e e s e srbee e e s e snreea e s ennees 2
69 14390-G10 LOCK NUT, #10 = 24ttt se e stee st see et nn e e nn e nnee s 2
70 10606-G8 MICRO SWITCH......eiiiiie ettt see e 1
71 00957-G1 BOLT, #6 - 32 X 1 1/4" LGi.coe ottt 2
72 00559-G5 WASHER, #10 ..ot e et e e e s e narae e e e s enraeeaeeaaes 2
73 00559-G3 LS T P 4
74 00565-G3 LOCK WASHER, #6 .....eiuieiiieieeieerieeie e sie e et e e saee e eee e e seeeeesneeseeenee s 2
75 00525-G5 NUT, #B = 32 ettt e e e e e e e e e e s n e eeeeas 2
76 13514-G1 SCREW AND LOCK WASHER, #6 ......coiiiiieiiee e 2
77
78 14628-G1 FASTON TAB ...ttt ettt ettt et esee e et e saeeneesneesneeneeseeennean 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT) ....ciiiiiiiieiee e 1
80 17618-G1 WIRE TIE ..t e e e e e e e e e e e e e e e e e e e e e eannnnes 3
81
82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 95)..........c.c..... 1
83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 95)............ 1
84 70794-GO1 BRAKE SHOE KIT (INCLUDES ITEM 85)....ccceiiiieiiianieeee e 2
85 * BRAKE SHOE .....coooiii ittt e e e e e e e e e e 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91)....ciiiiiiie e 2
87 * UPPER SPRING ...ttt 1
88 * LOWER SPRING .....cueiiiiiieetie ettt see et e e 1

Service Parts Manual '_%QGCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

—>» https:/CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

|BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
89 * PN e e ———————————— 2
90 * CUP AND SPRING ..ottt 2
91 * ADJUSTER SPRING........cc oot eeeeaaes 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95) ........ 1
94 * ADJUSTER ...t 1
95 * TEFLON WASHER ...t eeeeaens 2
96 17083-G2 BOLT, 5/16 - 24 X 1" LG weereeiiiiie ettt e e e e s et ee e e e e e e e e e e s nnnnane e ee s 8
97 15126-G1 LOCK NUT, 5/168 = 24 ...ttt e e e e e e e ee e 8
98 15485-G1 WASHER, 13/16" ...t e e e e e e e et eeeaaeaeeaan 2
99
100 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) .....cccoeviviivieeeeen. 2
101 * BRAKE DRUM ... e e e e e e e ae s 1
102 19862-G1 LUGBOLT, 1/2-20 X 1 3/16" LG cceeeeeeeeeeeeeeeeeeee e 4
103
104
105 15487-G1 WASHER, 1 3/8" O.D. X 21/32" ...ttt a e 2
106 15483-G1 CASTELLATED NUT, 5/8 = 18 ..ottt 2
107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LGi....cco oottt 2
108 74175-G01 SPINDLE CAP ...ttt e e e e e e e e s e e s s re e e e e e eaaaeeeeaanns 2
109
110 72036-G03 BRAKE CABLE BRACKET (PASSENGER SIDE) .....cccooeviiiiieee e 1
111 72036-G04 BRAKE CABLE BRACKET (DRIVER SIDE) .....cccccctieeeeeeeeee e 1

Page D-7 Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPros.com/f.htmI
# oursearch box and it will find the part you are looking for. HERE

BRAKES

Service Parts Manual .-0;36 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—3 https:/CartPros.com/f.html

BRAKES - FRONT DISC

Part of Frame

38 Accelerator 26
Pedal 31
18 - Includes Items 19, 20
22 - Includes ltems 23 - 26
Ref Brh 21-1
Page E-1 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW\, numbers from this manual. Enter the part number into HERE ﬁ» https:/CartPrOS.Com/f.html

& oursearch boxand it will find the part you are looking for. BRAKES - FRONT DISC

53 - Includes Items 54 - 80
56 - Includes ltems 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Ref Brh 21-2

Service Parts Manual .;oa‘oc ARTPROS



DID YOU CartPros directs you to the right part using the part
KN°w~, numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

BRAKES - FRONT DISC

@,
T
o /
Y0
N\
\
A,
"’”’/(Il/(, AN
0]
@

e

J

(W

!
)

84

([

90 - Includes ltems 91 - 103
105 - Includes Items 93 - 103, 106, 107
108 -Includes Items 94 - 97, 103

Ref Brh 21-3

Service Parts Manual .;oa‘oc ARTPROS

Page E-3



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https:/CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
BRAKES - FRONT DISC

141

FRONT DISC BRAKE
ACTUATOR ASSEMBLY

Front of Vehicle

115 - Includes 116 -133

Ref Brh 21-4

Service Parts Manual -;oao‘c ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

| BRAKES - FRONT DISC

—>» https:/CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 74723-G01 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 11) oot eeeee oo eee e see e ees s eneeee 1
2 70681-GO1 TORSION SPRING .......eeoveeeeeeeeeeeeeseee e eeeeeeeeeees e sesee s seseese s eee e ees e 2
3 70682-GO1 PIVOT PIN oot s s seeeeeeees e see e s es s es e eeseeseseese s 1
4 01071-GO1 PUSHNUT, 5/16" ..o eeeeeeeee e seeee e eeese s see e 1
5 * BRAKE PEDAL ......cooveeeeeeeeeeeeeeeeeeeeeeee e eeees e ses s ee e ees s s 1
6 74724-GO1 PARK BRAKE PEDAL ......ooeeoeeeeeeeeeeeeeeeeeee e eeseseeeeseeeees s ses e seeeeeseees e 1
7 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) overeveeeeeeeeeseeeseeeeseeeeseeeeseeeeeseeseseeseseessseseseeseseeees 1

8 * SERVICE BRAKE PAD .......cooooieeeeeeeeeseeeeeeeseeeeeseeeee e seeesesee e 1
9 * PARK BRAKE PEDAL PAD .....coveieeeeeeeeeeeseeeeeeeeee e seeeeeseeeeeesneen 1
10 | 15766-G1 OVAL RIVET, 3/16" X 15/32" LGi..orverreeereeseeeeseeeseeeeeeeseseseseeseeeesseee. 9
11 20835-G1 WASHER, TEFLON, 3/8" .....oeeeeeeeeeeeeereeeeseeeeseseeseseesseeeeseseseseseessseseseeessees 2
12 | 70582-GO1 | SHOULDER BOLT, 3/8 - 16 X 4" LG ...veeiveeeeeeeeeeeeeeseeeeeeseeeeseeeeseeeseseeeeeeee 1
13 | 70581-GO1 | FLANGED BUSHING .......veuieereeeeeeeeeeeeeseeeseeeeeeseseseseseeesseeees s ees e ees e eeeeeee 2
14 | 70676-G01 | TORSION SPRING w.....eoveeeeeeeeeeeeeeseeeseeeeseesesee s seeeeeseeeeseeees e ee s see s eeeesee 1
15 | 00643-G1 WASHER, 3/8" +...eooeeeeveeeeeeeseeeeeeseeeeseseeseeeseeseses s ses e esseessseeseseeesseses e seseeeeseeesse 1
16 | 11098-G5 LOCK NUT, /8 = 16 -..eeoeeeeeeeeeeeeeeeeee e eeeeeee e ses e eeeeseeee e es s 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) .......overiverreererenenens 1
19 | 00963-GO1 SPHERICAL NUT, 5/16 = 24 ..o seseeseeeseseseeeees s 1
20 | 11098-G9 LOCK NUT, 5/16 = 2. ee e 1
21
22 | 70969-G05 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) .. 1
23 | 28082-Go1 EQUALIZER BRACKET ......eeoeeeeeeeseeeeeeeeseeeeseeeeseeeeseseeeseeseeseseseeesseeeseseseeeees 1
24 | 28083-GO1 BRAKE COMPENSATOR BUMPER .......veeeeeeeeeseeeeeeeeeeeeeee s 2
25 - BRAKE CABLE (DRIVER SIDE).......eeieeieeeeeeseeeeseeeeeseeseeeeseeeeseeeeeseeees e 1
26 - BRAKE CABLE (PASSENGER SIDE) ... veeveeeeereeeseseeseeeseeeeseeseseeseseeee 1
27
28 | 01111-G01 | RETAINING RING, S.S. .eoverieeeeeereeeeeeeeeeeeseseeseeeeseeeeseeeseeeees e seseeseeeeeseesesesenees 4
29

Page E-5 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https:/CartPros.com/f.html

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 10386-G3 CLEVIS PIN, 5/168" X 1" LG ..o s 3
31 10387-G3 COTTER PIN, 3/32" X B/4" LGi...cotiiieiieetee ettt 3
32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LGi..co e 2
33
34 70601-GO1 KICK-OFF LINK ... .o 1
35 17838-G1 NYLON BUSHING.......cociiiiieiiieie ettt 2
36 20835-G1 TEFLON WASHER, 3/8" ... 2
37 00559-G8 WASHER, 5/18" ... e 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...ctiiiiieee et 2
39 70098-G01 KICK-OFF CAM PIVOT ...ttt st 1
40 10097-G6 FLANGED BEARING .......oooiiiiiiiieieee e 2
41 70587-G01 KICK-OFF CAM ... .o e 1
42 71215-GO1 SETSCREW, 1/4 - 20 X 1/2" LG ..co i 2
43 14134-G4 SPACER. ... ettt 1
44
45 70113-GO1 ADJUSTABLE BUMPER...... ..o 1
46 11027-G1 LOCK NUT, 5/16 = 18 ...ttt 1
47
48 70080-G02 CATCH BRACKET ...ttt 1
49 00141-G8 BOLT, 1/4 =20 X 3/4" LG ...ooieeeiee e 2
50 00891-G2 LOCK NUT, 1/4 = 20 ..ottt e 2
51
52
53 74874-GO1 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80).....cccuiiiiieiieiiee et 1
54 * BRAKE PEDAL ... 1
55 74724-GO1 PARK BRAKE PEDAL ... 1
56 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) ........ 1
57 * SERVICE BRAKE PAD ... 1
58 * PARK BRAKE PAD ... 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

| BRAKES - FRONT DISC

—>» https:/CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 15766-G1 OVAL RIVET, 3/16" X 15/32" LGi.....occiiiiiieee e 9
60
61 70258-G03 BRAKE PEDAL PLATE ... oot 1
62 70682-G01 PIVOT PIN L. e e 1
63 70681-GO1 TORSION SPRING ... .ooiiieiieiie e 2
64 01071-GO1 PUSHNUT, 5/16" ...ttt 1
65 00737-G8 SCREW, #10 =24 X 1" LG eerii e 4
66 00739-G1 RUBBER NUT, #10 - 24 ..o 2
67 74535-G01 BRAKE PEDAL STANDOFF .......oooiiiiiee e 2
68 27137-G01 CONICAL SPRING .....ociuiieieieitieiee ettt ettt sne e 2
69 14390-G10 LOCK NUT, #10 - 24... oot 2
70 10606-G8 MICRO SWITCH ... 1
71 00957-G1 SCREW, #6 - 32 X 1 1/4" LGi..coeieee et 2
72 00559-G5 WASHER, #10 ..ot 2
73 00559-G3 WASHER, #6 ... e 4
74 00565-G3 LOCK WASHER, #6 ......coiiiiieeie e 2
75 00525-G5 NUT, #6 - B2 ..o e s 2
76 13514-G1 SCREW AND LOCK WASHER, #6 .......ccoctiiieiiieniee et 2
77 20835-G1 WASHER, TEFLON, 3/8" ... et 2
78 14628-G1 FASTON TAB ... e 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT) ....ooiiiiiiieie e 1
80 17618-G1 WIRE TIE .. e 3
81
82 74731-G02 SPRING PLATE (PASSENGER SIDE)......cccooiiiiiiieie e 1
83 74731-GO1 SPRING PLATE (DRIVER SIDE) .....cceiiiiiiiieiieeeeee e 1
84 74730-GO1 FOUR LINK ROD ... s 2
85 01084-G01 LOCK NUT, M10-1.25....c et 4
86 74736-G01 BRAKE LINE ... ..o s 1
87 01038-G01 SCREW, 1/4 - 20 X 4444" LGi....oooiiieee et 1
88 74875-GO1 WIRE RETAINER ... 2

Page E-7 Service Parts Manual FLCARTPROS
0¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—>» https:/CartPros.com/f.html

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

89
90 | 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 91 = 103)....eeeeeeeeeeeeeeeeee e seeeseeeeeeeeseeeeseeesessess oo 1
91 602176 DISC BRAKE SPINDLE (DRIVER SIDE) .......cveieeeeereeeeeeeeeseesseesseesseeeeee. 1
92
93 | 12093-G1 SLOTTED NUT .o ee e e s 1
94 | 74864-GO1 DRIVE FLANGE STUD ...t eeeeeeeeeeeeeeeeeese e eeeee 4
95 11750-G2 ROLLER BEARING ... eeeeeseeeeeseeeeeese e se s seeeeeeeeeseeeseeesessee 2
9% | 51141-G1 BEARING RACE ..o eeeeeeee e se e ee e ee e see e 2
97 | 74673-GO1 DISC BRAKE HUB.......oeoveeeeeeeeeeeeeeeee s eeeeeeeeeeees e eeeeseeeeeesne 1
98 | 70648-GO1 FLANGED BEARING .....coveoeeeeeeee e eeeeeeeeseeeee e s seseeeseeeseesee 1
99 | 00566-G1 WASHER, 3/8" ...eoveeeeeeeeeeeseeeseeseeseeeseeeseeeeeeeeeseees s s ss e es et ee e seeeeeseeeseseees 2
100 | 00426-G8 BOLT, B/8 = 16 X T werveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesee e seseeseeeees e ee s ses e eseees 2
101 | 70749-Go1 BEARING ... eeee e eeeeee e eeee e eseeee e ee e ee s eeneeeees 1
102 | 00798-G8 COTTER PIN .o eeeeeee e eeee e se e 1
103 | 25146-G1 GREASE SEAL ....eoeeeeeeeeeeeeeeeeeeeeeeeees e seee e eeeeseees e seeeee s s sesesenes 1
104 | 74733-G02 | CALIPER (DRIVER SIDE)......ooeioeioeeoeeeeeeeeeseeeeeeeeeeseeseeeeseseseeseseeseeeeseeeseeeen 1
105 | 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 93 - 103, 106, 107)....v.vveeeeeeeeeeeeeseseeeeeeeeeeeeseeeesesseesnes 1
106 | 602158 DISC BRAKE SPINDLE (PASSENGER SIDE)........oouieeeeeeeerereeeeeeeseesneens. 1
107
108
109 | 70745-GO1 | KINGPIN TUBE .....eoieeieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e see e seee e eeeeeesess e ee e 2
110 | 70754-GO1 | THRUST WASHER ......iveeeeeeeeeeeeeeeeeeeeese e seeee e seeeseeeseessess s seeseees 2
111 | 00560-G3 WASHER, 172" <.t seee s ees e s s s eseees e ee s ee s eeseseees 4
112 | 14390-G6 LOCKNUT, 172 = 13 oo ee e ee e 2
113 | 00407-G6 CAPSCREW, 1/2 - 13 X 8" LGi..-eeeeeeeeeeeeeeeeeseeeeeeeeseeee e ee s seeeseeeeeseeenesn. 2
114 | 74733-GO1 | CALIPER (PASSENGER SIDE) ... ...oveieeeeeeeeseeeeseseeeseeeseseeseeesseseeesesseeeseeesenes 1
115 | 74702-G01 | FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY

(INCLUDES ITEMS 116 = 133).....veeeeeeeeeeeeeeeeeeeeeeeeseessesesesseee s eenee 1
116 | 10387-G3 COTTER PIN, 3/32 X 3/4" LGi...veoveeeeeeeeeeeeeeeeeeeeeeese oo 1

Service Parts Manual '_%QGCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::“D—)- https:/CartPros.com/f.ntml

| BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
117 17838-G1 NYLON BUSHING ....cooiiiiiiiiicceee e e e 1
118 10386-G3 CLEVIS PIN, 5/18 X 1" LGi.cciiiiiiiiieeeeeeee ettt 1
119 74753-G01 UPPER ACTUATOR PIVOT ...ttt 1
120 70581-G02 ACETAL BUSHING ...ttt e e e e e e e e e e e 4
121 74711-G01 SHOULDER BOLT ...ttt e e e e e e e s srsnrae e e e e e e e e e e e s e e nannnes 1
122 00560-G3 WASHER, 1/2" ...ttt ea e e e 1
123 13437-G3 BOLT, 1/2 - 13 X 8" LGi.... oottt 2
124
125 800697 LOCKNUT, 5/168 = 18ttt e e e e e e e e 2
126 74742-G01 MASTER CYLINDER ..ottt 1
127 74703-GO1 BRAKE ACTUATOR ASSEMBLY HOUSING...........ceeeeeeeieieieeeeeeeeeeeeve 1
128 11098-G5 LOCKNUT, 3/8 = 16..cciiieeeiei ittt e e e e e e e ee e e e e e e e e e e e e ss s reneee e 1
129 00679-G1 WASHER, 3/8" STAINLESS ... 1
130 74707-GO1 LOWER ACTUATOR PIVOT ... 1
131 10385-G4 CLEVIS YOKE ... .ottt ettt e e e e e e e 1
132 74873-G01 BRAKE ACTUATOR ASSEMBLY COVER........cccoceeeeeee e 1
133 01038-G01 SCREW, 1/4 -20 SWAGEFORM ........cuuiiiiiieie ettt 4
134
135 00414-G8 BOLT, 1/4 - 20 X 1 1/4" LG oottt e e e e e e e e e e e e e eeeeaees 4
136 00891-G2 LOCKNUT, 1/4 = 20 ... ettt ettt et e e e e e e e e s et ar e e e e e e e e e e e e snnnnnns 4
137
138 10387-G3 COTTER PIN, 3/B2 X B/ ..ottt e e e e 2
139 20835-G1 WASHER, NYLON ..ottt et e e e e e e e 1
140 17838-G1 NYLON BUSHING ...t e e e e e e e e e e re e e e e e eaaeaeeeaans 2
141 74865-G01 ACTUATOR LINKAGE ...ttt 1
142 00771-G5 WASHER, B/8" ...t e e e e e e e e e ns 1
143 74917-G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER)

(INCLUDES ITEMS 144 - 145) ... ettt e e e e e 1

144 * BRAKE PADS ...ttt e e e e e e e e e e s e e eeeeas 2

145 * BRAKE PAD RETAINER PINS ... 2
Page E-9 Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part
°w~, numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPros.com/f.htmI
K N # oursearch box and it will find the part you are looking for. HERE

BRAKES - FRONT DISC

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

) k GET STARTED
numbers from this manual. Enter the part number into —_— https:/CartPros.com/f.ntml
K N OW? our search box and it will find the part you are looking for. HERE P

CAB

CAB

*Steel Doors Shown

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

Page F-1 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
GETSTARTED _y,_  https:/CartPros.com/f.html

KNOW?? o o ind the partyou srelooking or.  HERE
CAB
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72684-G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND
ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC. ............c....... 1
2
3 75855-G01 VINYL DOOR KIT ..ottt e e e eaare e e e e e b ea e e e ennns 1
4 75856-G** STEEL DOOR KIT ...eeiiiiiiiiiiee ettt et e e s e e e s e eee s ennneee 1

For Cab replacement parts and accessories, contact Curtis Cab at:

Tel.: 508-853-2200. Toll free: 800-343-7676.
www.curtiscab.com

Curtis Cab, Inc. 111 Higgins Street, Worcester, Massachusetts, 01606.

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https:/CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

19 - Includes Items 20 - 47
44 - Includes ltems 45 - 47

Page G-1 Service Parts Manual FLCARTPROS
) '



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::“D—)- https:/CartPros.com/f.ntml

DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71205-G01 | DIRECTION SELECTOR HANDLE ... 1
2 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ...eoveeeeeereeeeeeeeeeeeeeesesneone 1
3 70233-G01 | DIRECTION SELECTOR SHAFT w..cooeeeeeeeeeeeeeeeseees s sseeeeseseseesseees s 1
4 25664-G2 BUSHING ... eeee e e e e 1
5 70334-G01 | OFFSET SHIFT LINKAGE ARM ....ooooeeeeeeeeseeeeeeeeeeeee e eeee e 1
6 70313-GO1 | LINKAGE ROD .....coeeeeieeeeeeeeeeeeeeeeeeeee oo se e se s seees s eeeee 1
7 70232-G03 | SHIFT LINKAGE ARM .....ooieeieeeeeeeeeeseeeseeeseeeeeeeeseeeseeeseesseess e ss e seseeeea 1
8 22754-G3 BUSHING ... eeee e eeee e e 2
9 14390-G1 LOCK NUT, B/8 = 24 ... ee e ee s 2
10
11 78049-G0T | COVER . .eeieeeeeeeeeeeeeeeeeeeeeeeeeeee e s et e e seee s e s et eese e es e ee e seseeeseees 1
12 00114-G6 SCREW, 1/4 = 14 X B/4" LG cvveoveeeeeeeeeeeeeeeeeeeee e e eeee e ese e sne 1
13 16469-G1 WASHER, 174" ... es e e ee e es s 1
14
15 00438-G6 BOLT, 5/16 = 18 X B/4" LG w.eerveeeeeeeeeeeeereeeseeseeesseesee e eseeseseeeseeeseseseeseeeseess e 2
16 | 00571-G2 WASHER, 5/16" (STAINLESS STEEL).....e.veeveeeeeeeeeeeeeeeeeeseseeeseeseeeeseeeseesne. 2
17 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) w....veoeeeeeeeereeeeeeeeereeeeeeeeseeseeesnee 2
18
19 | 70578-G02 | DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 47).................. 1
20 | 73027-GO1 DIRECTION SELECTOR SHAFT ... e 1
21 12835-G1 CAM et ee et 1
22 10606-G2 MICRO SWITCH ... ee s ee e seeeeenee 2
23 | 00645-G7 SCREW, #6 - 32 X 2" LG cvvrveoreeeeeseeeeeeeseeeeeeeeeseeseesseeeseessese e seeeeese e ssseneees 4
24 | 73048-GO1 COVER BRACKET ... eeee e seee e 1
25 00565-G3 LOCK WASHER, #6 .....eeveeeeeeeeeeeeeeeseeeeeeeeeseeeeeeeeeeeeeseseese e eeeeeeeeeenee 8
26 14628-G1 FASTON TAB ..o eeeeee e eeeees e et 4
27 | 00525-G5 NUT, #6 = B2 coooeeeeeeeeeeeeeeseee e eeee e e s se e eeeeseseeeseeeeeeeeeeesessees e ee e eeeeeeseeee 8
28 | 00645-G5 SCREW, #6 - 32 X B/4" LG cvvooeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeseeesesee s 3
29 12806-G1 SPACER ...ttt e e ee e e e ee e 4
30 | 00560-G1 WASHER, B/8" .....eoeeeeeeeeeeeeseeeeeeseee et seseee e eseessess e seseseseesseeeseeseess e 1

Service Parts Manual

24CARTPROS




DID YOU

K N 0 W-, numbers from this manual. Enter the part number into
.

CartPros directs you to the right part using the part GET STARTED

—>» https:/CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

| DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 14390-G1 LOCK NUT, B/8 = 24....coo oottt a e e e e 2
32 25978-G37 18 GA WIRE (RED B8") ..vveiiiiiiiiiiee ettt e sttt e e etee e e e sntaee e e s snnnaeeeaeeans 1
33 * SCREW e e e ——————— 4
34 00567-G3 LOCK WASHER, #6 ...coieeeieee ettt e e e e e e e s eee e 4
35
36 00414-G8 BOLT, 1/4-20 X 1" LG (STAINLESS STEEL) .....ovvvveiviiieee e 2
37 00559-G7 WASHER, 1/4" (STAINLESS STEEL) ...vviiiiiiiiee e 4
38 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....uvvviieieieeeeeeeee e 2
39 00532-G1 NUT, 1/4 = 20 ..ottt e e e e e e e e e e e e annreaeee e 2
40 15461-G1 SUPPORT BRACKET ...ciiiiiie ettt 1
41 73031-G02 DIRECTION SELECTOR MOUNTING BRACKET ....cccooeevieiiieieieieeeeeeeeeee, 1
42 73290-G02 REVERSE WARNING BUZZER .....ccoooiiiiii et a e 1
43
44 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 47).....ooovveren... 1
45 24940-G1 ST 0P et e e 2
46 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ........cccccciiiiiieeeeeeeeee e, 2
47 00414-G6 BOLT, 1/4 - 20 X B/4" LG ceeeeeieieee ettt 2
48
49 70444-G02 BRACKET ..ottt e e e e e e e e e e e e e e e e e e e e e e e e eeaeaaaaeans 1
50 28272-G01 BOLT, 1/4 - 20 X 5/8" LG .eeeiieeee ettt ettt e e e e e e e e s an e e e 2
51
52 11027-G2 LOCK NUT, 1/4 = 20 ...ttt et ettt e e e e e e e e e e 2

Page G-3 Service Parts Manual

24CARTPROS



YOU CartPros directs you to the right part using the part
ol °w~, numbers from this manual. Enter the part number into GET STARTED * https:/CartPros.com/f.html
K N # oursearch box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW\, numbers from this manual. Enter the part number into
.

GET STARTED httos:
— s:/CartPros.com/f.html
our search box and it will find the part you are looking for. HERE P

ELECTRIC MOTOR

1 - Includes ltems 3 - 12

Ref Mtr 3-1

Page H-1 Service Parts Manual

ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—>» https:/CartPros.com/f.html

ELECTRIC MOTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73445-G01 MOTOR (SERIES, FLEET SPEED) (INCLUDES ITEMS 3-12) .....cccoeviiennne 1
2
3 73120-G01 ARMATURE ... 1
4 73120-G03 BRUSH SPRING. ..o 4
5 73120-G15 BRUSH PLATE AND BOX ... 1
6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .......ccccoiiiieineen. 1
7 73120-G07 BEARING ...t 1
8 73120-G06 SNAP RING ... e 1
9 73120-G09 COVER PLATE AND SCREW ... 1
10 73120-G08 COVER COMMUTATOR END ... 1
11 73120-G16 A P e 1
12 73120-G29 FRAME AND FIELD COIL (INCLUDES HARDWARE)........cccceiiieiireieeene. 1

Service Parts Manual

ZACARTPROS




GF"::::““—).. https:/CartPros.com/f.html

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.
ELECTRICAL SYSTEM

(POS to Solenoid)

To Power Harness

(NEG to ESC B-)

Ref Ele 3-1

KNOW?

DID YOU

Z%CARTPROS

Service Parts Manual

Page J-1



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

11 - Includes Items 12 - 21 71 (GRN)

13 - Includes ltems 14 - 21

Ref Ele 3-2

Service Parts Manual -;oao‘c ARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https:/CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

To 71 (With Lights)
38 (Without Lights)

Ref Ele 3-3

Page J-3 Service Parts Manual FLCARTPROS
) '



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

142

Ref Ele 3-4

Service Parts Manual .;oa‘oc ARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED
.

—3 https:/CartPros.com/f.html
our search box and it will find the part you are looking for. HERE P

ELECTRICAL SYSTEM

Ref Ele 3-5

WHT to
Normally
Brake Open
Pedal r'l<
G TN\

=
Floor Pan
\ P

~_ o
\ — N S BLK to
Wowg \ Common

WHT from Micro Switch
to BRN from Taillights

BLK from Micro Switch
to RED from Fuse Block

Rear
Fender

WHT to BLK from Harness - Both Sides
BLK to BLU/WHT from Harness - Both Sides

RED to WHT from Harness - Driver Side (with turn signal)
RED to YEL from Harness - Passenger Side (with turn signal)
RED to BRN from Harness - Both Sides (without turn signal)

Page J-5

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the pat  @er eraARTED

KN°w~, numbers from this manual. Enter the part number into HERE ﬁ» https:/CartPrOS.Com/f.html

| ourseareh bexandtuilind thepartyou are ooking for ELECTRICAL SYSTEM

Hour Meter

Ref Ele 3-6

Service Parts Manual .;oa‘oc ARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

ELECTRICAL SYSTEM

GET STARTED >
HERE

https:/CartPros.com/f.html

Work and Strobe lights
(vehicles without cabs)

91 - Includes ltems 92 - 109, 111 and/or 119

101
E

92

Front of Vehicle

Front of Vehicle

\Ce

'\
e \
(97) 115
o) YEL or WHT
- 97
WHT or YEL 123

106

Page J-7

Service Parts Manual

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

HERE

GETSTARTED _y,_  https:/CartPros.com/f.html

our search box and it will find the part you are looking for.

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 XXXXX-G** BATTERY (8 VOLT) ..ottt 6
2 01101-GO1 HOLD DOWN BOLT (STAINLESS STEEL) .....ccciiiiiesie e 2
3 70045-GO1 BATTERY RETAINER..... .o 1
4 11027-G1 LOCK NUT, B/16 = 18 ... 2
5
6 25972-G32 6 GA WIRE (BLACK 10 1/2") .ttt 1
7 25972-G40 6 GA WIRE (BLACK B") . .eeieieeee ettt 4
8 00702-G2 NUT, B/16 = 18 ..o s s 12
9
10
11 73063-G01 CHARGER WIRE HARNESS/RECEPTACLE ASSEMBLY

(PORTABLE CHARGER) (INCLUDES ITEMS 12 - 21) ..eeeiiiieeeeeeeeee e 1
12 602594 CHARGER HARNESS....... .o 1
13 73051-G29 CHARGER RECEPTACLE (INCLUDES ITEMS 14 -21) ...cooiiiiieeee 1
14 73051-G03 RECEPTACLE COVER ...ttt 1
15 73051-G04 RECEPTACLE BOTTOM.....oiiiiiiiiiee et 1
16 73051-G05 FEMALE CONTACT ...t 2
17 73051-G06 INSULATOR SLEEVE ...t 1
18 25978-G25 RED JUMPER WIRE ... e 1
19 73051-G08 SCREW, #10 - 32 X 1/2" LG. (BRASS, BINDING HEAD) ......c.ccccceviveeernenn. 2
20 73051-G09 SCREW, #6 - 32 X 1 3/4" LG. (STAINLESS STEEL) ...c.cooviiiiiiiiicieee 3
21 73051-G10 LOCK NUT, #68-32.....cccueiiiieiie ettt 3
22 14601-G10 RIVET, 3/16" X 1" LG (ALUMINUM) ... 4
23 17618-G1 WIRE TIE (NOT ILLUSTRATED) ...eiiiiiieiceee e 3
24
25 22674-G1 FUSE BLOCGK ...ttt sttt 1
26 01041-GO1 RIVET, 5/32" X 3/8" LG ... 2
27 18392-G1 FUSE, 15 AMP ... e 3
28
29 601015 PLATE (IGNITION SWITCH ONLY) ...ttt 1

Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https:/CartPros.com/f.html

| ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 73030-G02 PLATE (IGNITION WITH STATE OF CHARGE METER).........cccccoiitiiieeeeeeeee. 1
31 33623-G02 DRIVE RIVET, 3/16 X 3/8" LG ...ttt 2
32 71181-G02 DECAL (WITHOUT LIGHTS) coeiiiee et e e e 1
33 71123-G02 DECAL (WITHOUT LIGHTS, WITH STATE OF CHARGE METER) .................. 1
34 71129-G02 DECAL (WITH LIGHTS AND STATE OF CHARGE METER).........cccccccvvvveeene.n. 1
35
36 33636-G01 STATE OF CHARGE METER ...ttt 1
37 25978-G74 18 GA WIRE (RED B8").eeeiiieeiei ittt e e e e e e e nee e e e e e e e 1
38 74018-G01 STATE OF CHARGE METER HARNESS ..o 1
39
40 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS) .eeeeeeee e 1
41 33639-G01 IGNITION SWITCH (WITH LIGHTS)....ctiiiiiieee et 1
42 00568-G6 LOCK WASHER, B/4" ... ettt e e e e e ae e 1
43 17137-G1 FACE NUT, 3/4 = 20 ...ttt e e e e e e e e 1
44 17063-G1 IGNITION KEY (SET) .uueutitiiiiiieie et e e e e s e e e e e e e e s s s ssnseeaneen e e e e e e e e s A/R
45
46 73041-GO1 IGNITION SWITCH HARNESS ....... .o 1
47 17618-G1 WIRE TIE (NOT ILLUSTRATED) ....cuviiiiee ettt e e 1
48
49 32860-G1 (] RS 1
50 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ceeeeiiieeeee ettt e et 1
51 00559-G8 WASHER, 1/4" (STAINLESS STEEL) .....ccccvtiiie e 1
52 14390-G4 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ..eevviveeeiiieeeceeieeeee e 1
53
54 17318-G1 HORN SWITCH (INCLUDES ITEM 55) ...cccoiiiiieie et a e 1
55 17318-G2 BUTTON AND NUT e e ee e e 1
56 19233-G1 HORN SWITCH PLATE ...ttt 1
57 71055-G01 RIVET, 3/16 X 1" LG (ALUMINUM) ......outiiiiiiieeeie e e e e esnanrnnee e 2
58 27068-G01 HORN SWITCH BOOT ..ottt e e e e e e e e ae e 1
59

Page J-9 Service Parts Manual

24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

—>» https:/CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTy.

60
61
62
63
64
65
66
67
68
69
70

71 73044-G01 WIRE HARNESS (ACCESSORY)....ccciiiiiiiierierec e
72 17618-G1 WIRE TIE (NOT ILLUSTRATED) ....coooiiiiieeeceeee e
73 31539-G1 WIRE TIE (NOT ILLUSTRATED) ....ccviiiiiniieiee e

74
75
76
77
78

79 32739-G2 STOP/TAIL LIGHT i

80

81 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 82)......... 1
82 21640-G1 FLASHER ...
83 20965-G3 STEERING COLUMN COVER.......cccccoiiiiiiiinreeeeeeee e

84

85 21573-G1 HOUR METER ...
86 74019-G02 BRACKET ...t
87 00379-G4 SCREW. #10-24 X 1/2" LG ...oeiiiieeieene e
88 11098-G7 NUT, #10 - 24 .
89 75117-GO1 WIRE HARNESS (HOUR METER) .....ccovviiiiiieeeee,

Service Parts Manual

24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

| ELECTRICAL SYSTEM

—>» https:/CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

90
91 71323-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 92 - 109, 111 AND/OR 119).....cociiiiiiiee, 1
92 75838-G03 STRUT (DRIVER SIDE)........ciiiieieteeeesc s 1
93 75838-G04 STRUT (PASSENGER SIDE)......ooioiiiieicieiccee i 1
94 75346-GO1 WIRE HARNESS (WORK LIGHT) ..o, 1
95 71294-G02 BRAGE......o 1
96 71293-G02 COVER PLATE ... 1
97 75430-G01 SWITCH HARNESS ... 1
98 71077-G** LIGHT SWITCH PLATE ..ot 1
99 33201-G03 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)................ 1
100 | 75365-GO1 HARDWARE KIT (INCLUDES ITEMS 101 - 109)......ccceiiieiieinieceeieees 1
101 | 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL).......c.cceueururrrnen. 6
102 | 00660-G8 WASHER, 5/16" (STAINLESS STEEL).......ccooviiiiiiic, 12
103 15121-G1 WASHER, 3/8" X 1 1/4" ... 2
104 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....ccoovvvviiieieeieiiein, 4
105 | 00918-G3 ACORN NUT, 5/16 = 18.....ocioiciiiiiicicicceeccce s 2
106 | 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ....ccoviieiiiieicccee 3
107 20367-G1 GROMMET ... e e 2
108 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)......cccevvevvriirrieenne, 2
109 [ 14390-G4 LOCK NUT, 1/4 = 20 ..o 2
110
111 [ 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 112-117) ..o, 1
112 20209-G2 WORK LIGHT (RECTANGULAR) ..., 2
113 | 00566-G3 LOCK WASHER, 1/2"......ooiiiiii 2
114 00533-G1 NUT, 172 - 13 s 2
115 [ 17317-G1 LIGHT SWITCH.....coii e 1
116 | 17902-G1 TAB ADAPTER ..o 1
117 | 20053-G1 16 GA WIRE (RED 5 3/8")....ccuciiiiiiiciecece 1
118

Page J-11

Service Parts Manual '_%360 ARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

HERE

GETSTARTED _y,_  https:/CartPros.com/f.html

our search box and it will find the part you are looking for.

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
119 20385-G3 STROBE LIGHT KIT (INCLUDES ITEMS 120 - 125) ....ocoiciiiiieeeeeeeeee 1
120 20394-G4 STROBE LIGHT ..ttt 1
121 00379-G4 SCREW, #10 - 24 X 1/2" LG 3
122 14390-G10 LOCK NUT, #10 = 24 ..o 3
123 17317-G1 LIGHT SWITCH. ... e 1
124 17902-G1 TAB ADAPTER ... 1
125 20053-G1 16 GAWIRE (RED 5 3/8")....oeii e 1
126
127 22523-G1 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 128) ......cccoeiviieiecieeenee 2
128 01085-G01 SCREW, #10 - 18 X 1" LG ..eeieiiee ittt s 2
129 74337-GO1 JUMPER . . e 2
130
131 20570-G3 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 132 - 137) ....coeeveenneee. 2
132 20574-G3 TURN SIGNAL LIGHT ...ttt 1
133 00660-G7 WASHER, 1/4" (STAINLESS STEEL) ..ccccvviiiiee e 1
134 20606-G1 WIRE ASSEMBLY ... 1
135 00567-G7 LOCK WASHER, 1/4" ... et 1
136 00532-G1 NUT, 174 = 20 .ottt et 1
137 18995-G1 PUSH-ON MALE TERMINAL ... 1
138 20574-G5 LENS, AMBER ... e e 1
139 00118-G5 SCREW, #6 - 18 X 5/8" LG ....cceiiiieiei ettt 2
140 74056-GO1 JUMPER, RED/BLACK (PASSENGER SIDE) .......covoiiiiiiniienieeee e 1
141 74056-G02 JUMPER, GREEN/BLACK (DRIVER SIDE).......cciiiiiieeeeieeeeeee e 1
142 74728-GO01 PLATE, HEADLIGHT ....oeiie e e 2

Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part

j ; GET STARTED .
RN W o e  amm P __nips:/CartPros.com/t.ntml
B+ to Direction
Selector A i B- to Negative
Al | g
/mll Battery Terminal
| SOL \
H |
/ o |3 M- to A1 Motor
7. B
Co cu:.!
| ic/
i
ORN to MS4 (NC) —— ¥ f
a
w
BLK to Tab on o
Direction Selector /
RED to Solenoid
LT. GRN to Key Switch
To Pedal / 25
Box Connector
15
11
8 10 to B+ \
\ ' WHT from
@ @ Power Harness
77 (A /
3 2 /10 8
\ O— /
Q )
-
RED from
Control Harness 5
Silver line on diode
must be oriented
as shown §\1 2
BLK from e 2
Control Harness 3
Ref Esc 3-1
Page K-1 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https:/CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

ELECTRONIC SPEED CONTROL

1 - Includes ltems 2 - 31

Ref Esc 3-2

Service Parts Manual .;oa‘oc ARTPROS



DID YOU

CartPros directs you to the right part using the part

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

GETSTARTED _y,_  https:/CartPros.com/f.html

| ELECTRONIC SPEED CONTROL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTY.
1 73056-G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31) ..... 1
2 * LOCK WASHER, #10 ..coiiiiiiiieeeeeeee ettt 2
3 * NUT, 10 = 32 ittt ettt e e e e e e e e e aaaeeaeaeeeeseeeasessssnnes 2
4
5 30353-G1 DIODE, BAMP ...t e e e e e e e e e e e e e s nreeaee e 1
6 21764-G1 RESISTOR. ...ttt e e e e e e e e e e e e s e eeeeas 1
7 73103-G02 WIRE HARNESS (CONTROL) ..oeeeieieeeieeeieceee e e e e e 1
8 * N L I T T2 O 2
9
10 * LOCK WASHER, 5/168" ...ttt 2
11 25972-G56 6 GA WIRE (BLACK 6", SOL = B4) cecuuverieiiiiiieeeee e e eessseiieieeeee e e e e e e e e s ssnnnees 1
12 25978-G10 18 GA WIRE (BLACK 6", SOL - B-) ccoee e ettt e e 1
13 800706 LOCK NUT, 1/4 = 20ttt e e e e e e e e ee e 2
14
15 27855-G02 SOLENOID, B8 VOLT ...ttt 1
16 73471-GO1 HEATSINK L. e e e e e e e e e e e e e s nreeeeees 1
17 25864-G09 ELECTRONIC SPEED CONTROLLER..........coi i 1
18 73190-GO1 THERMAL MOUNTING PAD ..ot 1
19 71102-G0O1 BOLT, 1/4 - 20 X B/4" LG ..uoeeeieeeee ettt 5
20 73028-G01 COVER .t e e e e e e e e e s st e e e e e aaaaeeeeanannnns 1
21 31539-G1 WIRE TIE ...t e e s e e e e e e e e e e e e e eeeeeeaees 1
22 73053-G01 MOUNTT e e e e e e e e e e e e e e e e e e e e e e e eese e e asar e aaaans 1
23
24 71102-G01 BOLT, 1/4 - 20 X 1 3/168" LG ...uueiiiiiieiieeee ettt 4
25 73039-G04 WIRE HARNESS (POWER) ....ooiiiiiiiiieiee ettt et e e s sn